PRICE .25 e _ ' 1965




HOMELITE XL CHAIN SAWS

TO CRANKCASE 4|
> =

TOO!

& gt
e

NO. 23756

. o

1 Dﬁf\;s CASE

¥



HOMELITE XL CHAIN SAWS

Parts used in each model are indicated by an asterisk (*)
in the corresponding model column; a dagger (/) indicates
an optional part available from your dealer.

Automatic | Dir. | Automatic Dir.
No Description Part No. D)l{lf'“t G;;ir E“‘;{pfl IJ GQty. No. Description Part No. -%iect G;ir g?f_er Qty.
1 | LEAD - ground w/term. A-59031 # #* * 1 | 45 | LEAD - hi-tension £ ¥ * * 1
2 |SWITCH - w/nut A-57650-3] * * * 1 46 | SPRING - contact ] ¥ ¥ ® 1
3 |PLATE - "ON - OFF" 72085-A * * * 1 47 | BOOT - spark plug ¥ & ¥ ® * 1
| 4 |BCREW - hex, 12-24 x 5/8 80676 * * * 1 48 | SCREW - coil clip GEET2 * 3 ¥ I
5 |SCREW - hex, 12-24x 1 11/16 | 68963 * * % 3 P B o * * 1
6 | FAN BOUSING A-GO824 * * * i 49 | CLIP - coil retaini ! | 58873 * * * T
| 7 Includes: BUSHING - rope 592313 ® * b 3 P! 53863 * * i 1
% | ROPE - slarier 5RA06 * * # 1 50 | CAD —Tuel i | A-5UD56 * ® F I
[ 9 | GRIP - rope 58015 * ¥ ¥ 1 51 | Includes: GA B1057 * * * 1
10 [INSERT 58847 * * * 1 52 65 * # * 1
11 | SHIELD - spring (immer) 5ORAB-A # ® # 1 53 . %T_ * ¥* 8 3
12 SPRING - recoil 53764 * * * 1 54 58732 * s * 1
| 13 | SHIELD - spring (outer) | 59639-A * * A 1 55 59571 * * * 1
14 |PULLEY - starter | 58759-A * i [ ] i3 | 58865 i i * 1
if | CUP - sturter 5R760 * ) - 1 o] EEEL ¥ F ¥ I
16 WABHER - retaining 58763 * ® % I 58 ER - flat 4~ 84003-1 ¥ * i3 £
17 SCREW - sockel, 10-82 x 1/2 | 50452 * * * ¥ 5 SPRING - corfipregsion 558867 3 ¥ ¥ 1
18 | NUT —hex, 5/16-24 gI117 * ¥ * i NASHER -, 59457 ¥ ® * 1
19 WASHER - lock, 5/16 Ba002 ¥ | % * 1 4 - J WICK - ick-up GEEGE % * * i
20 | WASHER - flat, 5/16 54056 * ¥ * i 62 | STUD gfwi 58519 i * g T
21 |NUT - lock, 10-32 81109 * ¥ * 3 63 | GO ank 50694 ® * * 1
22 | 8TUD - shoulder 58757 * * * (B CRIAVE ™. . 76 x 1/2 H0513 ® * o5 16
23 | PINGER - starter 58756 % * * [ Wi fuel,” flexible 59828 > *: > 1
24 | WASHER 53851 B * e | 6 ] - fuel, formed A-59514 * * * 1
25 SPRING - starter finger 58758 # o o2 67 CLBOW - fuel line 58095 + * * il
26 | SCREEN - starter 589765 * *_’% 1 5 ABKET 59771 * ® * 1
27 | ROTOR - magneto WU | 5RA09 * c 1 5 | CRANKCASE A-5ET99 * ® * 1
Pt | BU857 * * 1 {' Includes: BEARING | 58956 * * * 1
28 | CONDENSER TWT | 5881 S HAE # SEAL GHGEE-A * * * 1
w/clamp np 59362 . Q * | STUD 55871 * * * 4
25 | CLAMP - condenser W | 59620 * | KEY - rofor 75078 * %* * 1
30 | SCREW GROUP - condenser | CRANKSHAFT 59272 ¥ % * 1
g | SCREW - bearing retaining 59704 * * * 2
Ry WASHER - lack 59705 ¥ o ® ]
31 | COVER - breaker box '"W" BEARING - ball 58190-8 * * ¥ 1
np | RING - retaining 59310-A * * * 1
327 | TERMINAL BLOCK GROUP ROLLERS - set (28) A-5BR64 ] * * 1
Y A-58934 CONNECTING ROD A-GBT6Y % ® * T
324 | NUT (only) - terminal % 5982 Includes: BEARING 58724 * ¥ i T
33 | POINT SET - w/felt s Y] SCREW - socket, 8-36 x 1/2 | 80889 * * * 2
34 | Includes: WASHER -gfiol PISTON & PIN A-59468 ] * * 1
W | 28028 * Includes: RING - retaining 75120 ® * * 2
35 CLIP — A TN * PISTON RING 59436 * * ¥ z
33 | POINT SET w/#els % . M SCREW - hex, 10-32 x 0/16 50825 * * # 2
toripifial biock" B A 1 * * * 1 87 | CAP - muffler 59051 * * & 1
36 | SCREW®GROL i Qm 121 ¥ 2 * T 88 | STUD 50801 * * * 2
V P NPT T4Y, * * * 1 89 | BAFFLE 509060 * * * 1
47 | GASKET - céver "W | 5RB10 3 * S G0 | BODY - muffler A-5BES5 * * * 1
i 59865 # # L 1 91 | WASBHER - lock, 1/4 33009 * ¥ # 4
38 SPRING - cover (clip) "W" 76413 & * " i i 92 NUT - 1/4-28 81065-2 ot * i 4
NP | 59866 * * * 1 43 | SPARK PLUG 58017-8 F * * 1
30 | SCREW - hex, 12-24 x 9/18 50899 * * ® 3 optional - platinum [ 59558-8 4 £ £ 1
40 | PLATE & CORE TR | B88TA-A * Bl = 1 94 | Melude: GASKET 25038 * * * 1
P | 5U85EY * * | & 1 I5 | CYLINDER BETUB-AL| * F [k i
41 | GASKET 59548 * R 1
42 | KEY - rotor 75078 ¥ L7 R R W
43 | SEAL - fell 59760 * * ¥ 1
44 | COIL TW" | 58874 * -3 ¥ 1|
i Pt | 59860 * e 1 |

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




HOMELITE XL CHAIN SAWS

Parts used in each model are indicated by an asterisk (%)
in the corresponding model column: & dagger (#) indicates
an optional part available from your dealer.

Automatic | Dir, Automatic | Dir.
No. Description Part MNa, D;;Ed G)e{;z S;t(pfl‘ Qty. Nao. Description Part No. D;{lf(‘L G;‘g SL;?Er Sty
1 | GASKET - spacer 50274 W * * 2 41 | "on RING - plunger shaft 59074 # i * 1
2 | BPACER 59718 2 * * 1} 42 | PLUNGER - oil pump A-BTR34-8 # i - 1
3 | SEAT - reed valve 59877 ¥ * T 1 43 | Includes: "0O" RING - plunger | 74388 £ 7 * L
4 | VALVE - reed 59725-A 0 * * 4 44 | TUBE - oil line 59325 & i 1
5 | SPRING - wvalve 596789 ¥ * * 4 45 | "Q" RING 59765 * i 2
& | BCREW - pan, 4-40x 1/8 80918 ¥ * ¥ ] 46 | LINE - oil 59674 * # * 1
7 | LINE - fuel (flexible} 59828 ¥ ¥ ¥ 1 47 | FILTER - oil A-GBR2E * i 1
8 | GABEET - carburstor 59722 * ¥ * 1 43 | SCREW - rd, #6 x 1/2 80513 * * % 9
9 | CARBURETOR - See Note A-B8T6T-B| * & L 1 40 | COVER - oil reserveoir 59649 € * i 1
10 | HOUSING & HANDLE A-588931 ¥ b # 1 50 | GASKET - cover 59710 - * ¥ 1
11 | Includes: GABKET 58884 * * * 1 Bl | "O" RING 58785 » * # 1
inot shown) COTTER PIN 86301 * * " 1 52 | LINE - oil (discharge) A-59400 v E * 1
i2 | COTTER PIN 36324 i * » 1 53 | CAP - filler At * * * 1
13 | PLATE - instruction 59024 * ® * 1 54 | ncludes; GASKET SAE07 * ¥ * 1
14 | COVER - air filter 58773 * * * 1 55 | DRIVECASE - A, 0. Modele i il * #* 1
13 | NUT - cover _ A-HAEA2 * ¥ # 1 Super XL -§25%1 * 1
16 | RING - retaining GE31Y-A * * * 1 56 | neludes; STUD - guided - * ¥ * 2
17 | FILTER ELEMENT 58774-1 * ] * & a7 INSERT - thre HOS96 * * * 2
15 | GASKET - mounting stud | 58392 1 * ® | o 1 58 SEAL 58308 k.3 L E
19 | BRACKET - mounting | A-59822 | * * * i 59 COTT { 8630 * % * %
| 20 | ROD - choke A-59826 * ® ¥ 1 60 PLUG ion * 1
| 21 | ROD - throttle 9763 * z 5 1 ] SCREW - pin, 1/4 * % ¥ P
| 22 | SCREW - hex, 12-24 % 7/8 80891 i & * 5 ] E; ar adj ¥ * * 1
[ 25 | SCREW - idle, Sve Nole 59016 * ® F 1 * * * 1
[ 24 | BOOT - throltle rod 58348 * & w1 * * * 1
[ 25 | WASHER - lock, 710 23046 * * * 2 1= i !
26 | SCREW - hoex, 10-82 x 2 11/16 | 80821 * ¥ * Z (30736 | * * I
27 | PIN - throtile lock HB8924 - * 7 | JOBT2 + % 2
| 28 | SPRING - lock 5B405 Tk * * 1 509026 ¥ x 1
25 | COVER - handle | A-BOZ13 | * * ® I _BUGTH * * 1
Includes: BUSHING - pin 24064 * * ¥ 1 BU920 * il f
30 | SCREW - pan, 8-32 x 1/2 80560 o ¥ ¥ 2 A-59810 * ¥ 1
31 | RING - retaining 58409 * * * 5 59689 * * 1
32 | THROTTLE - Lrigger 5EB5Y kS ¥ ® 1 50719 k3 ¥ i
33 | GROMMET bE362 ¥ * * B0819 2
34| BUTTON G7288-1 * - o 1 59848 i 1
L 0899 * * ¥ 4
45 | YALVE - check "IN" A-59818 * ¥ A-55009 * L
36 | VALVE - check "OUT", 909 | A-55011 # id @ ! 59937 ¥ 1
37 | GROMMET 59770 * N 1 FILTER - oil w/connecior A-59804 * * 1
38 | PLLG 50708 * hd 1 : LINE - oil (intake) A-59819 ¥ il * 1
39 | GASKET 58799 & W Wt | :Q’S Includes: GROMMET 59794 * # * 1
40 | SPRING - plunger FEEEE] % * |
Y
JTE-Y Bervic pla nt carbureior +A-58767-B
supphmdle stop screw and spring (used
ternal adjustment); remove these
extcrnal adjustment screw (Index
er to Carburetor Parts List #23766-B.
O O Use Repair Parts Kit #558972, Gasket Set #55971,
@ 0 SPECIAL TOOLS (available on orden
Part Part
No. Descr 1pmon No. Description
22808 COMBINATION WRENCH 23800 TOOT, - seal assembly (crank and drive cases)
22528 PLIERS - piston snap ring A-23858 TOOL - crankcase Lo drive case assembly
23528 WRENCH - socket screw (conn. rod) 23544 SLEEVE - criankeunse assembly
#23756 BEARING ASBEMBLY AND DISABEEMBLY - 23843 SLEEVE - drivecase assenthly
conn. rod 23845 PLUG - driveciase assembly
£23737 BEARING ASSEMBLY AND DISASSEMBLY 23846 ANXNVIL - crankshaft installation
drive and crank cases 24136 BODY - jackscrew
23819 PLUG - needle bearing (sprockel) 23147 JACKSCREW
----- BEARING PULLER - clutch drum 2820-1 COLLAR  bearing
(#FA-T8 Snap-On or equivalent) A-23850 SLEEVE - crankshaft installation
SEAL ASSEMBLY - drive and crank cases A-23541 WRENCII - insort (guide bar stud)
2 SLEEVE - ¢rankshafl assembly GLAR DRIVE MODELS
A23T60 BEARING ABSEMBLY AND DISASSEMBLY - 93665 PLIERS - planglary snap ring
sprocket drum 23772 BEARING ASSEMBLY & DISASSEMBLY
AA-23T61-A REMOVER AND LOCKING BRACKET - rotor planelary follower
A-23696 REMOVER - threaded spider A-23792 SPROCKET HOLDER
£23773 BEARING ASSEMPBLY - cluich drum PAINT

23318 SPRAY CAN - blue
22771 SPRAY CAN -~ red
23343 SPRAY CAN - green
23560 SPRAY CAN - white

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



HOMELITE XL CHAIN SAWS

|
|
|
.5
|
3 1
¥ |
!
x
3 J

CLUTCH

SPIDER

ol | manuaALolLER |
FIGURE 4 .
ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS 5 5




HOMELITE XL CHAIN SAWS

-3

TOOL NO 23760

CRANKCASE ~_

DRIVECASE

SEE PAGE 7
74

DRIVECASE

INSTALL OPEN [SPRING)
SIDE TOWARD HOUSING —=—

FIGURE &

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS. 25 26 24




HOMELITE XL CHAIN SAWS

Parts used in each model are indicated by an asterisk (#)
= in the corresponding model column; a dagger (#) indicates
an optional part pvailable [rot your dealer.

Automatic | Dir, Automatic | Dir.
No, Description Part No. D‘;El‘t G;{“ﬁ SL}”{)E[ Qly. No, Description Part No. D;gf[‘t G;’f SL;?{"T Qty.
1 [HANDLE BAR A-59780 3 * S0 O 22 |CHAIN GLARD 58071 * 1
2 | SCREW - hex, 12-24 x 3/4 50867 * i G [ 23 |HOUSING - peur w/pins 59078 %
3 | BCREW - socket 50428 ® * = . L% 24 |SCREW - pun 1106-32 x /8 4 &7 i 3
4 |BUMPER PLATE BEYE1L £ ¥ O I 35 [CAP - filler v * 1
| O | BRACKET - handle bar 50651 * * * L 26 | GABKET o 0T i i
6 | COVER - clutch 5AT51 * * B 1 27 [GEAR - ving 107 ® 1
7 | SHOE - ¢luich 58928 * L 0 35 | BEARING - bull a5120-8 X 1
| * G 29 | WASHER - thrust D8118-A L] a8/
| & [ SPIDER - cluich 6AGET-1 | * % * i Re.|
T4 [HPRING - clutch 55123-C g * = 2 30 |GEAR - sun SRI00-1A * 1
== 10 | PLATE - inner guide bar 58781 : * * 1 31 | WASHER - ¢ _ 50081 = 1
11 | PLATE - outer guide bur 58782 * * ’-‘ 1 3% | FOLLOWER - Ysanctary A -5408 * 1
12 | WASHER - lock, 5/16 B3gpz - | ¥ * [ i | RING —ggitainiy #270 i 5
4 | NUT - hex, 5/16 - 18 = 1 7 3 2 a4 | GEAR et w/ beuring ~BHNGE F 3
Index Nos. 14 thru 2_]__:;_1_:_13}_\ lo DTRECT DRIVE M()DL W 48 | 8SHAVFT _ 3BUR3-A * &
| 14 | COVER - drive case ARTAO-Z ¥ oL ¥ 1 06 | BEARINO®noedly EEELE ¥ 1
15 | NUT - logk, A #1192 * i * | qFE 8 ) 56134-1 * 1
16 | WASHER - Nlat, 3/8 H#4010-1 * | * 1 EED S T h01"~1l 28047 x 1
17 | WASHER - thrust {ouicr) 58926 ¥ ¥ i ne | A-HOUBH % 1
18 | BRROCKET & DRUM - Scc i micludes: Q ) 58126 # 1
NOTE | ‘% WEREW = glw 1/2 BOGA0 *__ i &
stundurd - 7 tooth, 378" pitch # ¥ SPLROC Sec NOTE i
optional - 7 tooth, . 404 pitch / g stonds Mooth, /8" pitch | A-59021 * 1
19 | Ineludes: BEARING - needle * * T .3 e e tooth, .404 piteh | A-59297 # 1
20 | RACE - inner * ¥ 1] ERPETE hrust GE04T # 1
21 | WASHER - thrust (inner) ; * . i 1 [ SH YN & DLRUM — clulch A=58055 ¥ 1
Index Nos. 22 thru 46 upply to GE!\R DRIVE MODELS 5 UNG - needle 58051 # £
| | @ | 10N \\ ASIER - thrust (phenolic) 55210 F 1
NOTE: Stan dtch & s uged with 378" piteh chain,
3l ‘1-1 nitch 51 ts reyuire . 404 pitch chaing
0\ 5 \\
-~ auge { 050 gauge CHAIN 3/8" pitch
Hard rack Tip 7 Roller Nose
Part No. Size Part No. Size || PartNo. Loop Links
HT- 1250 A 121 T2D48E 150 48
a 15" RN-1660 18" T2DEYE 16" 59
g 5 031 a0m RN-20580 20" T2D68E 20" 69
é 5 W-2450 a4 RN-2450 24" || 72DSIE 24 g1
£+ 4025 - Roller Guide & Rivel Kit - includes three #59344 rivets.
o L 063 gauge CHATN , 404 pilch
GZACITSE 14" 73
@ (14" Bow Guide)
\/ ACCESSORIES (available on order)
#A-52971-A BOW GUIDE - includes 159184 QHAIN GUARD, #35324 SPUR with parts listed
below. Use [T2DBLE CHAIN,
#A-52972-A UTILITY GUIDE - includes 59103 CHAIN GUARD, #5%345 SPUR with parts
listed below, Use 172D69E CHAIN,
#A-52994-A CLEARING GUIDE - includes #59103 OHAIN GUARID, 055348 SPUR with parts
lsted helow, Use 472D81F CHAIN,. :
#A-53024-A BOW GUIDE, 14, , 063 - includes 1539184 CHAIN GUARD, #55324 SPUR with )
parts listed below, Use #52AC3T3E CHAIN,
GUIDE ATTACHMENT PARTS;
#745724 SPACER - gpur . < . .75 2
#50346 SCREW - hex hd., a/ll‘: 24 x 1- 1/4 @i
4851112 NUT - hex 5/16 .« . . iy s w i
1E067E SCREW - hex hd., 19- 24 x .3;8 SN W
itH3056 WASHER - lock, #12 R
#H1068 MUT ~Bex 10 oo v =n & o o @ R
ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS. 7




%
Y
{

EPENDABLE GENERATORS

Z Q‘OWERFUL ONE-MAN CHAIN SAWS

0

ONE-MAN CONCRETE VIBRATORS

0

ELECTRIC BUILDER’S HAMMERS

HOMELITE

A Extronl DIVISION

PORT CHESTER, N. V.

IHustrated Iny -'ell!SFi':““"eund
prepored by PURNELL COMPANY, INC.
Boston, Moss,




